
i 

 

 

 

 

 

 

ESTIMATION OF GREENHOUSE GAS AND ODOUR EMISSIONS FROM COLD REGION 

MUNICIPAL BIOLOGICAL NUTRIENT REMOVAL WASTEWATER TREATMENT 

PROCESSES 

 

A Thesis Submitted to the  

College of Graduate and Postdoctoral Studies 

In Partial Fulfillment of the Requirements 

For the Degree of Doctor of Philosophy 

In the Department of Civil, Geological and Environmental Engineering 

University of Saskatchewan 

Saskatoon 

 

 

 

 

By 

 

Mohsen AsadiBagloee 

 

 

 

 

 

 

 Copyright Mohsen AsadiBagloee, January 2021. All rights reserved. 

Unless otherwise noted, copyright of the material in this thesis belongs to the author 
[Note: This date should reflect the month and year of one’s oral examination] 
[...]
ammonia, NH3; and hydrogen sulphide, H2S) emission rate estimates (EREs) from the open-to-air 

processes of a biological nutrient removal (BNR) type MWTP in Saskatoon, SK, Canada. This 

MWTP experiences seasonal temperatures from -40 °C to 30 °C with the resultant wastewater 

temperatures considered herein of 13 °C and 17 °C being chosen based on monitoring data for 

winter and summer, respectively. Laboratory-scale reactors simulating anaerobic, anoxic, aerobic, 

and settling treatment processes were used to monitor gas EREs using wastewater samples taken 

from the analogous MWTP processes during the winter and summer seasons. Results indicated 

that the overall winter EREs for CO2, CH4, and N2O were 45,129 kg CO2/d, 21.9 kg CH4/d, and 

3.20 kg N2O/d, respectively, while the H2S and NH3 EREs were insignificant. The higher 

temperature for the summer samples resulted in increased EREs for CH4, N2O, and H2S EREs of 

33.0 kg CH4/d, 3.87 kg N2O/d, and 2.29 kg H2S/d, respectively, while NH3 EREs were still 

insignificant. However, the CO2 EREs were reduced to 37,794 kg CO2/d. Overall, the aerobic 



 

80 

 

reactor was the dominant source of the GHG emissions for both seasons. In addition, studied 

changes in the aerobic reactor aeration rates (in reactor) and BNR treatment configurations (from 

site) further impacted the EREs.  

4.1. Introduction 

Human population growth, coupled with increasing urbanisation, has led to ever-increasing 

demands for potable water with subsequent increases in municipal wastewaters resulting in 

significant challenges for wastewater collection, treatment, and management (Hofman et al., 

2011). Municipal wastewater treatment plants (MWTPs) use combinations of treatment processes 

to produce environmentally safe effluents that meet regulatory limits before discharging to 

receiving environments. The Biological Nutrient Removal (BNR) type MWTP is becoming more 

popular due to its ability to remove nitrogen (N), phosphorous (P), and dissolved organic matter 

from wastewaters using combinations of anaerobic, anoxic, and aerobic processes with each 

allowing for favourable conditions for the growth of a large variety of microorganisms 

(Tchobanoglous et al., 2003; USEPA, 2007). However, as with all MWTPs, the microorganism 

activity in the BNR process results in the generation and emission of greenhouse gases (e.g., carbon 

dioxide, CO2; methane, CH4; and nitrous oxide, N2O) and odorous gases (e.g., ammonia, NH3; and 

hydrogen sulphide, H2S). In particular, greenhouse gases (GHGs) have become of increasing 

interest over the past decade for policymakers, environmental authorities, and decision-makers due 

to their negative environmental impacts (Agus et al., 2012; Hofman et al., 2011; Wang et al., 

2011b). For example, the Canadian government’s commitment to the Paris Agreement has resulted 

in the offering of carbon pricing incentives encouraging industries, such as the MWTPs, to capture 

GHGs (Environment and Climate Change Canada, 2017). While MWTPs are typically efficient at 

meeting wastewater treatment guidelines/regulations, GHG and odour emissions are not generally 

considered in the MWTP design process and are not currently subjected to emissions regulations. 

The assessment of GHG and odour emissions from MWTPs is needed to identify the fugitive 

gas emissions, especially from the open-to-air processes, and to determine if suitable mitigation 

measures need to be implemented. In particular for BNR systems, the nitrogen removal process 

results in N2O emissions that are of concern given their approximate greenhouse effect being 265 

times higher than that of CO2 (Law et al., 2012; Massara et al., 2017b). In 2006, the 

Intergovernmental Panel on Climate Change (IPCC) highlighted GHG emissions from wastewater 



 

81 

 

treatment as a potential air quality issue and proposed a recommendation for approximating an 

N2O emission rate estimate (ERE) of 0.035% (by mass) of the influent total Kjeldahl nitrogen 

(TKN) (Garg et al., 2006). However, several studies have been conducted to assess the accuracy 

of this recommendation and reported large discrepancies between the IPCC’s emission factors and 

their study findings. For instance, Lim and Kim (2014) developed a sealed batch-reactor set-up 

simulating a BNR system and reported an N2O ERE of 0.8% of the influent TKN which is more 

than an order of magnitude higher than the IPCC ERE (Lim and Kim, 2014). Interestingly, 

Rodriguez-Caballero et al. (2014) employed field monitoring to evaluate the impact of MWTP 

operating parameters on GHG emissions from an activated sludge-type MWTP and found a high 

correlation between N2O ERE and both the activated sludge aeration rate and influent nitrogen 

load (Rodríguez-Caballero et al., 2014b). Clearly, a single estimate for the N2O ERE is not suitable 

for approximations for all MWTP facilities and parameters other than influent TKN may be useful 

in determining more accurate EREs. 

Variables impacting the efficiency of wastewater treatment, in addition to the resultant GHG 

and odour EREs, throughout the MWTP process may include the MWTP operating parameters 

(e.g., aeration rates), temperature variability (e.g., local seasonal climate), and the combination of 

treatment processes (e.g., BNR reactor configuration). Typical important operating parameters 

considered in GHG and odour EREs studies for MWTPs include temperature (T), hydraulic 

retention time (HRT), dissolved oxygen (DO), chemical oxygen demand (COD) or biological 

oxygen demand (BOD), and TKN or total nitrogen (TN) concentrations (Asadi et al., 2020; Law 

et al., 2011; Massara et al., 2017a; Mikosz, 2016; Ren et al., 2015; Wang et al., 2011a). Some of 

the operating parameters are readily adjusted by the MWTP operators such as DO via aeration 

rates. Alternatively, MWTPs located in areas with large seasonal temperature variations will also 

show variability in wastewater temperatures throughout the year, which cannot be easily adjusted, 

while also potentially having a high impact on EREs (Han et al., 2018). Lastly, the variability in 

MWTP design also influences both the efficiency of the wastewater treatment and the EREs 

(Massara et al., 2017b). For example, the BNR treatment process can be conducted with varying 

process configurations, and resultant efficiencies, such as the two configurations considered in the 

current study. 

Overall, the accuracy of the GHG and odour EREs from MWTPs has not been adequately 

assessed in the literature, especially in consideration of impacts of dissolved oxygen and seasonal 



 

82 

 

temperature variations for cold region MWTPs worldwide such as those located in the Canadian 

prairie provinces. In addition, to the best knowledge of the authors, there is no simultaneous study 

of GHG and odour EREs from a cold region MWTP with various BNR designs to describe the 

relationship between wastewater quality and EREs. Thus, the main objective of this study was to 

advance the knowledge of GHG (CO2, CH4, and N2O) and odour (H2S and NH3) emissions from 

the open-to-air treatment processes at the Saskatoon Wastewater Treatment Plant (SWTP). The 

SWTP is a state-of-the-art MWTP and a Class IV treatment facility in Canada, which was selected 

as a case study given its highly variable seasonal temperatures from -40 °C to 30 °C. This research 

included laboratory reactor assessments of sampled wastewaters for GHG and odour emissions, in 

conjunction with monitoring operating parameters of each treatment process, to: (1) determine 

GHG, NH3, and H2S EREs from the open-to-air treatment processes including aerobic, anoxic, and 

anaerobic reactors, and primary and secondary clarifiers; (2) evaluate the seasonal operating 

temperature (using 13 °C for winter and 17 °C for summer based on SWTP recorded water 

temperatures) impacts on the EREs; (3) assess the impacts of variable DO concentrations on the 

EREs; and (4) compare two parallel BNR treatment processes having different treatment process 

configurations.  

4.2. Materials and methods 

Figure 4.1 shows a schematic flowchart of the study methodology for determination of GHG 

and odour EREs from the open-to-air treatment processes at the SWTP (shown in Figure 4.2a) 

given variable wastewater temperatures, DO concentrations, and BNR configurations. The 

following sections will include an overview of the SWTP (Section 4.2.1), the BNR configurations 

(Section 4.2.2), and the experimental design (Section 4.2.3).  

  



 

83 

 

 

F
ig

u
re

 4
.1

: 
S

ch
em

at
ic

 f
lo

w
 c

h
ar

t 
o
f 

th
e 

st
u
d
y

 m
et

h
o
d
o
lo

g
y
 f

o
r 

th
e 

d
et

er
m

in
at

io
n
 o

f 
g
re

en
h
o
u
se

 g
as

 (
G

H
G

) 
an

d
 o

d
o
u
r 

es
ti

m
at

ed
 

em
is

si
o
n
 r

at
es

 (
E

R
E

s)
 f

ro
m

 t
h
e 

o
p
en

-t
o

-a
ir

 t
re

at
m

en
t 

fa
ci

li
ti

es
 a

t 
th

e 
S

as
k
at

o
o
n
 W

as
te

w
at

er
 T

re
at

m
en

t 
P

la
n
t 

(S
W

T
P

) 
g
iv

en
 t

h
e 

v
ar

ia
b
il

it
y
 o

f 
d
is

so
lv

ed
 o

x
y
g
en

 (
D

O
) 

co
n
ce

n
tr

at
io

n
s,

 t
em

p
er

at
u
re

, 
an

d
 b

io
lo

g
ic

al
 n

u
tr

ie
n
t 

re
m

o
v
al

 (
B

N
R

) 
co

n
fi

g
u
ra

ti
o
n
 d

es
ig

n
. 
N

o
te

: 

T
P

O
P

 =
 t

re
at

m
en

t 
p
ro

ce
ss

 o
p
er

at
in

g
 p

ar
am

et
er

s.
 

 



 

84 

 

 

 

 

 

 

 

Figure 4.2: (a) Saskatoon Wastewater Treatment Plant (SWTP) facility layout. Bioreactors 

include anoxic (AX), anaerobic (AN) and aerobic (AE) processes in different basins. The orange 

squares represent the approximate sampling locations used for acquiring samples used in study 

experiments; Two biological nutrient removal (BNR) treatment process configurations were in 

use at the SWTP including: (b) an anaerobic-anoxic-aerobic process; and (c) an anoxic-

anaerobic-anoxic-aerobic process. Note: WASSTRIP = Waste Activated Sludge Stripping to 

Recover Internal Phosphate; RAS = return activated sludge; FS = fermenter sludge. 



 

85 

 

4.2.1. Saskatoon Wastewater Treatment Plant (SWTP) overview   

The SWTP is a BNR-type plant located in Saskatoon, SK, Canada that serves the entire city of 

approximately 273,000 people and has a maximum treatment capacity of 300,000 m3/d. The SWTP 

is subjected to a wide range of seasonal temperatures with highs above 30 °C in summer months 

and lows below -40 °C in winter months. Although wastewater flows to the SWTP below ground, 

once at the plant much of the wastewater flow is outdoors resulting in average monitored 

temperatures of 13 °C and 17 °C in winter and summer, respectively. The SWTP treatment process 

train includes an extensive variety of treatment processes, such as a grit and screen facility, 

clarifiers, fermenters, dissolved air flotation (DAF) thickener, BNR systems (Figure 4.2b and 

4.2c), ultraviolet disinfection system, nutrient recovery facility, and anaerobic digesters (City of 

Saskatoon, 2018). An average of 93,000 m3/d raw wastewater enters the SWTP flowing through 

the covered grit and screen chambers into the primary clarifiers for removal of solid particulates 

and floating scum. The primary effluent is then directed to the BNR bioreactors that were initially 

designed to be duplicate, parallel treatment processes (Figure 4.2b). The bioreactors are supplied 

with 93,000 m3/d return activated sludge (RAS) and 3,000 m3/d fermenter supernatant (FS) to 

provide volatile fatty acids (VFAs), fixed and volatile solids (VS and FS), nitrite (NO2
-), and nitrate 

(NO3
-), and microorganisms. Following the bioreactors, about 189,000 m3/d of biologically treated 

wastewater travels to the secondary clarifiers with resulting secondary effluents with the flow rate 

of 89,700 m3/d being discharged to the ultraviolet disinfection building prior to release to the South 

Saskatchewan River (SSR). Figure 4.2(a) indicates the approximate sampling locations at SWTP’s 

open-to-air treatment facilities that were anticipated to be emission sources for GHGs and odour 

compounds including the two BNR systems (bioreactors), primary clarifiers, and secondary 

clarifiers. 

4.2.2. Biological Nutrient Removal (BNR) configurations 

The two BNR treatment process streams provide about 9 hours of wastewater retention time 

accomplishing biological treatment via anaerobic, anoxic, and aerobic processes. Figure 4.2(b) 

indicates the original BNR configuration used at the SWTP for both streams utilizing an anaerobic-

anoxic-aerobic reactor arrangement. The anaerobic reactor is an oxygen-free environment 

receiving primary effluents, an internal recycle from the anoxic reactor, and FS. In the anaerobic 

process, complex compounds such as polyphosphate molecules are broken down into phosphorous 



 

86 

 

and leading to the production of energy. Phosphate-Accumulation Organisms (PAOs) use this 

energy to convert VFAs to poly-hydroxyalkanoates (PHAs). The anoxic reactor receives the 

anaerobic reactor discharge, RAS, and internal recycle from the aerobic reactor for completing the 

denitrification process. Oxygen in the anoxic reactor is available through the degradation of 

chemical compounds such as NO2
- and NO3

-. The denitrification process is conducted by 

heterotrophic and autotrophic bacteria to biologically reduce NO3
- to nitric oxide (NO), N2O, and 

then, nitrogen gas (N2). The anoxic reactor effluent flows to the aerobic reactors where PAOs 

utilise PHAs and phosphorous complexes, and autotrophic bacteria complete the nitrification 

process via oxidising NH3 to NO2
- and, then NO3

-. The aerobic reactors are aerated to keep the 

average DO concentration at 1.5 mg/L in winter months and 2.0 mg/L in summer months based 

on treatment performance monitored by SWTP staff.  

Recently, one of the SWTP’s BNR treatment process streams was altered by SWTP staff to an 

anoxic-anaerobic-anoxic-aerobic arrangement in an effort to increase the nutrient removal 

efficiency (Figure 4.2c). The NO3
- reduction process in the anoxic reactor and biological 

phosphorus removal process by PAOs in the anaerobic reactor are dependent on the presence of 

VFAs for metabolism (Thomas et al., 2003). In this updated configuration, the operators were 

attempting to decrease the NO3
- concentration in the anaerobic reactor by positioning an anoxic 

reactor as the first stage of biological treatment. In addition to this new anoxic stage, the DO 

concentration in the aerobic reactor varied between 2.0 mg/L in the initial zones to 1.0 mg/L in the 

final last zone resulting in an average concentration of 1.5 mg/L for all seasons in this 

configuration. These initial and updated BNR treatment process steams were employed for the 

assessment of GHG and odour EREs.  

4.2.3. Experimental setup for gas EREs from the open-to-air facilities 

Figure 4.3 shows the experimental setup of the batch-reactors designed to simulate the aerobic, 

anaerobic, anoxic reactors, and primary and secondary clarifiers for use in generation and 

determination of GHG and odour emissions. Overall, wastewater samples were collected on 22 

separate occasions from November 2018 through September 2019 from the various reactors at the 

SWTP (Figure 4.2a) with further sample details outlined in the Appendix C including Figure C1. 

Samples were transported to the Environmental Engineering laboratories at the University of 

Saskatchewan and directly used in experimental runs without storage. 



 

87 

 

The three 5 L glass reactors for each experimental run were filled to a working volume of 3.0 

L, sealed, and maintained at 13 °C and 17 °C in a controlled temperature chamber to simulate the 

actual SWTP wastewater temperatures for the winter and summer, respectively (see Appendix C 

for further details). The reactor’s wastewater was sampled (100 mL) by syringes placed in the 

reactor caps every 2 hours from 0 to 8 h and at the 24th hour of the experimental runs. Samples 